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RESULT OF BENDING AND COMPRESSION TEST OF TRANSLUCENT T.LIGHT

1. Company and Sample

Company: Nguyen for Art JSC
Abbreviation: NFA
Tax Code: 0107081146
Website: www.nguyenforart.com
Address: 55 Nguyen Hong, Lang Ha ward,
Dong Da district, Hanoi, Vietnam

Composition: (i) i.Effix Design manufactured by Socli - ltalcementi
Group, ltalia; (ii) Optic fiber.
Number of Samples: 03 Dimensions: 40x40x160mm

Translucent T.light

2. Test Results

Testing method: TCVN 3121-11:2003

Dimensions Cora R R.TE
STT (mm) Area Production Testing Aae Streﬁ“)i-'ﬁ ! ¢ Resiilis
e P (mm?) Date Date d (N)g MPa MPa -
al | a (N/mm?) | (N/mm?)
Bending Test: R,=1,5 (Pu_llb.hz); I=100mm (Bending Tensile Strength)
1 160 | 40 | 40 | 1600 28 4280 10,03
2 160 | 40 | 40 | 1600 07/12/2015 | 04/01/2016 days 4460 10,45 10,23 > 10 Mpa
3 160 | 40 | 40 | 1600 4360 10,21
Dimensions T8
. ! Comp. Rn R,
57 (mm) . lAreg‘ Produptlon Test!ng Age | Strength _ . Results
h 1 o | (mm) Date Date (N) MPa MPa
T U B N (N/mm?) | (N/mm?)
I Compression Test: R,=P./A (Compressive Strength) ,
P14 40 | 40 | 40 | 18600 163600 102,2 i
12 | 40 | 40 | 40 | 1600 162800 101,7
2.1 40 | 40 | 40 | 1600 28 170200 106,3
52 120 1 20 120 | 1600 07/12/2015 | 04/01/2016 days | 171000 1068 104,5 > 100 Mpa
3.1 40 | 40 | 40 | 1600 168900 105,5 ‘
3.2 | 40 | 40 | 40 | 1600 - 167700 104,8
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